PPA-13

VERSION 0208




PPA-13

HARDWARE ILLUSTRATION SHEET | PARTS ILLUSTRATION SHERET
Qty. | A [1PCS] B [1PCS]
Al. M10X70 HEX HEAD BOLT [4PCS]
AZ. Igﬁl
A3 ;
A4.
B1. MLO0 NYLON LOCK NUT --=====m==mm=mmmm - [8Pcs]| € [1PCS] D [tPCs]
Ci. M8 (LD} WASHER ———-————————-—————————~ [2PCS]
C2. M10 (I.D) WASHER -—————-————=-=-====—=~- [RPCS]
C3. M8 SPRING WASHER ---—--——==————=————~~ [2PCS]
Di. FOAM ROLLER (9161-011) ——--=—=======-~— [2PCS]
D2. 2"X2" PLASTIC COVER (9310-020)-—=--~--- (1PCS]
D3. STEEL CABLE (FPA3) -———-—~——=m=—————=—- [1PCS]
D4. PULLEY WHEEL (9213-001) -—~----=-=~~-—- [4PCS]| E [1PCS]
D5. 2"X2" END CAP (9211-005) —--———=-=————- [6PCS]
Al A2 A3 A4 %
< & 4
B1 84 Ca2 3 D1 G [1PCS]
& -] ® L) _’
Q
D2 D3 D4 D5
P o—o @ ©
1 2 3 4 5 8 7 8 9 10 11 12 13 14 15 16 17 18 19 20
NN RO NN NI PR SNUNN ANPAN AU SIS RPUN NI NNUN NTUN TR NI ST NNTEN S N
T l [] l | I T l I —l 1 l 1 I T 'I 1 r T l ] l T I i , T ‘ T ’ ] ' (] I T l ] l 1 l




PPA-13

M10X16L BOLT X2

N

oS
n&—mz
%@?H i D5X2 il D
| 1 D2 : é

D1

\
<
_3:_9/4 =

g/ /
9

C
e
\
\\___ ‘ i
Y
\'\

N
/

PAGE 2




PPA—-13

PAGE 3




